

STANDARD PROCTOR TEST REPORT

PROJECT: EXAMPLE
LOCATION: Edgewood, Maryland
PROJECT NO: 01234X
DESCRIPTION OF SOIL: Brown lean CLAY with sand
SAMPLE NO.: S-1 - Bulk - on-site material
NATURAL MOISTURE CONTENT: 19.5 %
LIQUID LIMIT: 32 PLASTIC LIMIT: 19 PLASTICITY INDEX: 13
PERCENT PASSING # 200: 73.3 % USC: CL AASHTO: A-6
TEST PROCEDURE USED: AASHTO T-99 A

TEST RESULTS:
Maximum Dry Unit Weight = 113.9 PCF
Optimum Moisture Content = 15.4 %

